

# 食道がん

療法名	薬剤名	投与量	施行日	投与期間
DTX	DTX	70mg/m <sup>2</sup>	1	4週間
FP	5-FU	800mg/m <sup>2</sup>	1~5	4週間
	CDDP	80mg/m <sup>2</sup>	1	
Nedaplatin+5-FU	5-FU	800mg/m <sup>2</sup>	1~5	4週間
	Nedaplatin	90mg/m <sup>2</sup>	1	
Pembrolizumab	Pembrolizumab	200mg	1	3週間